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Chinese

Name of Goods 33 { Lithium fon Batteries (ASI0D61) 11.1V 48Wh(4100mAR)

English
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Insepection Methods and | UN “Recommendations on the TRANSPORT OF DANGEROUSGOODS”

Procedures

RSN E bk BEMI S, o

Appearance & Qdor

black plastics cement shell, odorless

g L. fER MRS Hazards identification)

A T

g None,
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R 2. ZIEZIMIATA DGRAMEHIZET (Suggestion according to IATA

T DGR)

4 5 U S 6 T,

| The substance is not restricted to TATA DGR according to packing

? instruction 965 General Requirements and Section II.

O 4

R

M

# = 3. BHEFR (Packaging requirements)

! P

0 T30 S 4 {7,

N The goods are packaged according to the packaging requirement of ordinary

goods.
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The sample is a rechargeable 1ithiun battery. The package is labelled with a lithium
battery handling lsbel. The package is accompanied with a document that meet the packing
. instruction of IATA DGR,
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Name of Test ltems

Test Result

=g x)
Altitude
simulation

(38.3 test 1)

%Eﬁﬁ%~%%$‘f%q\%mw.%@ﬁu&EKuWﬁEMﬁ%%EKFW%ZW
f990%. A0 1T A bR s,

No mass loss , no leakage , no venting , no disassembly , no rupture and no fire and
the open circuit voltage of each test cell or battery after testing is not less than
90% of its voltage immediately prior to this procedure. The test result conforms to
the requirements of standard

el
Thermal test
(38.3 test 2)

%ﬁﬂﬁ%\EMﬁ~%ﬁﬁ\f%W\EMﬁuﬂ@kuMﬂﬁ%%%ﬁﬁk?ﬁ%i%
A990%. RIGTFOrfRvE T,

No mass loss , no leakage , no venting , no disassembly , no rupture and no fire and
the open circuit voltage of each test cell or battery after testing is not less than
90% of its voltage immediately prior to this procedure. The test result conforms to
the requirements of standard.

i)
Vibration
(38.3 test 3)

%ﬂﬁﬁ%‘%ﬂﬁ‘%mﬁ~%ﬂﬁ~EMﬁu&@keWﬂﬁ%ﬂ%%ﬁﬁ%ﬁ%iﬁ
0990%. SR8 1A 47 TS,

No mass loss , ne leakage , no venting , no disassembly , no rupture and no fire and
the open circuit voltage of each test cell or battery after testing is not less than

M
Shock
(38.3 test 4)

%ﬁﬁm%‘EME\£W%‘%MW.fﬁﬁuﬁﬁkuMﬁﬁﬂﬁ%%Ek$ﬁ%ZW
H180%. RIS FRAETE R

No mass loss , no leakage , no verting , no disassembly , no rupture and no fire and
the open circuit voltage of each test cell or battery after testing is not less than
90% of its voltage immediately prior to this procedure. The test result conforms to
the requirements of standard

I
External short
circuit
(38.3 test 5)

TR AY6h A FE R <1 70°C, TR, LR L. R k5 Y T

The external temperature does not exceed 170°C, no disassembly, ne rupture and ne
fire within six hours of this test. The test result conforms to the requirements of
standard.

il

Tmpact
(38. 3 test 6)

TR I 6h Py B <1 70°C, Topqa. R E . WS ATHESE R,
The external temperature does not exceed 170°C, no disassembly, no Fire within six
hours of this test. The test result conforms to the requirements of standard

Wi
Overcharge
(38.3 test 7)

TEMAY TR 18] Py S (e ok B Srin ke g,
No disassembly, no fire within seven days of thig test. The test result canforms to
the requirements of standard

SRR

Forced discharge
(38.3 test 8)

e
Other

MMﬂMMEW%ﬁ@E&W%%NW%WE%W#%H%EM%E%Wnﬁﬁﬂ%ﬁwu%mﬁ%,
The Sample of the batiery or cel} is packed in inner packegings that completaly

erclose the battery or cell, The sample is packed in strong outer packing. The sampie

is protected so as to prevent short circujts.
%Mﬂ@%#%%m%me%ﬁ%.KH%M@M&W@E,&ﬁﬁ%%ﬁﬁ%ﬂm%ﬁﬁﬁm&w
ﬁ%%ﬁ%&ﬂw@ﬁﬂ&ﬂﬂ$ﬁﬂm&ﬂ%ﬁh

The tested package is capable of withstanding a 1.2n drop test in eny orientation

without damage to cells or hatteries conteined therein, without shifting of the

contents so as to allow battery to battery or cell to cell contact and without

release of contents. The package does not exceed LCkg gross mass.
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